
                                      PE RIODICALLY  CHECK  THIS  RECEIVE R  HITCH TO E NS UR E  ALL  FASTENE RS  AR E  TIGHT AND ALL S TRUCTUR AL  COMPONENTS  ARE  S OUND
     C UR T Manufacturing LLC . warrants this product to be free of defects in material and/or workmanship at the time of retail purchase by the original purchaser. If the product is found to be defective, C urt Manufacturing LLC . may repair or replace

  the product at their option, when the product is returned, prepaid, with proof of purchase.  Alteration to, misuse of, or improper installation of this product voids the warranty. C urt Manufacturing LLC .'s liability is limited to repair or replacement
of products found to be defective, and specifically excludes liability for incidental or consequential loss or damage.

F or more information log onto www curtmfg com & for helpful towing tips log onto www hitchinfo com

   MAKE: STY LE:

 MI N.15

                 W AR NI NG: NEV ER EX CEED Y OUR  V EHI CLE MANUFACTUR ER 'S  R ECOMMENDED TOW I NG CAPACI TY

      W EI GHT CAR R Y I NG:

   INSTALLATION TIPS:

   INSTALLATION REQUIRES:

   VEHICLE PHOTO:

   HITCH ILLUSTRATION:

   REPRESENTATIVE PHOTO

   MAKE SURE YOUR HITCH MATCHES

   LEVEL OF DIFFICULTY: EASY

     EASY CHALLENGI NGMODERATE

 Safety  g lasses  should be 
  worn a t all t imes w hile

installing  this product .

  Y EAR S:      2013- PR ES ENT FOR D MODEL:   FI ESTA SEDAN

2000

200

     TR AI LER W EI GHT:

  TONGUE W EI GHT:

       11369 I NSTALLATI ON I NSTR UCTIONS

LBS.

LBS.

11/ 20/ 2020

   WARNING:
           W E RECOMMEND THE USE OF 18050 STABI LI ZING STRAPS  FOR  ALL NON-TRAILER

              ( WHEEL -LESS)  LOADS.  PLEASE  SEE  THE CUR T CATALOG OR  V IS IT  US  ONLINE AT
            W WW.CURTMFG.COM FOR  FURTHER  I NFORMATI ON.

 MI N.

 MI N.30

IF YOU  ARE  HESITANT   TO UNDERTAKE

THIS TASK ON YOUR OWN, CONTACT AN AUTHORIZED

CURT INSTALLER FOR ADDIT IONAL ASSISTANCE.

   NOVICE INSTALL TIME:

   PRO INSTALL TIME:

  1.  BEFORE YOU BEGIN INSTALLATION, READ ALL

      INSTRUCTIONS THOROUGHLY.

  2.  TO EASE INSTALLATION, 2 PEOPLE MAY BE

      REQUIRED.

  3.  USING PROPER TOOLS WILL GREATLY IMPROVE

      THE QUALITY OF THE INSTALL AND REDUCE THE

      T IME REQUIRED.

  4.  NEED HELP OR HAVE SOME QUESTIONS?

      CALL TECHNICAL SUPPORT AT  877.287.8634

 R ATCHET

 TOR QUE
  W R ENCH SOCKET

 11/ 16"
13mm

 
 

     - NO DRILLING R E QUIRE D

SAFETY
 GLAS SES



   I NSTALLATI ON W ALKTHROUGH:

For more information log onto www.curtmfg.com, & for helpful towing tips log onto www.hitchinfo.com

Parts List

   DES CRIPTION  PART NUMBERQTY ITE M

    BOLT,CAR,7/16-14 UNC,4,GRD8,YZ10-1057021

      NUT,SER -FLANGE,7/16-14 UNC,GRD8,YZ20-0010322

    .250 x 1.00 x 2.00" S QUARE  HOLE  

  SPACE R

 CM-SP723

 1.  R emove existing 8mm nut from the inner most weld 
     stud on frame flange, both sides.

2.  Raise hitch into positon and secure the hitch front
      hole to the weld stud with nut removed in S tep (1).

   EXISTING HOLE S
   (BOTH S IDES )

      PAS S ENGER S IDE  
    BUMPER  BR ACE

     DRIVER  S IDE  
    BUMPER  BRACE

3

    EXISTING STUD
   (BOTH S IDES )

     DES IGNED FOR USE  WITH
BALL MOUNT #45016 (D-224)

         DES IGNED FOR  USE  WITH EURO BALLMOUNT 
 #45571 (1 7/8" BALL) OR  #45572 ( 2" BALL)

   EXISTING NUT 
   (BOTH S IDES )

2

1



   I NSTALLATI ON W ALKTHROUGH:

For more information log onto www.curtmfg.com, & for helpful towing tips log onto www.hitchinfo.com

 3.  Insert a 7/16-14 x 4 1/2" carriage bolt and S P7 spacer
     through upper and lower hole in the bumper bracket and 
     out the rear-most hole in hitch, both sides.

 4.  S ecure all bolts with 7/16" flange nuts.

5.  Torque all 7/16" hardware to 59 ft-lbs.  Torque all 8mm 
     hardware to 23 ft-lbs.

6. Install complete.





                                GROSS L OA D CA PAC IT Y  W HE N USE D AS A WE IGHT  CAR R Y ING HIT CH:                L BS. T R AIL ER  W E IGHT  &              L BS. T ONGUE W E IGHT .

                                    ***DO NOT  E X C E E D V E HIC L E  MA NU F A C T U R E R 'S  R E C OMME NDE D T OW ING  C A P A C IT Y .***

                           WAR NING: AL L  NON-T RA IL E R  L OADS A PPL IE D T O THIS PR ODUCT  MUST  BE  SUPPORT E D BY  18050 ST ABIL IZ ING ST R APS.

                                    ** F A IL UR E  T O P R OP E R L Y  S UP P OR T  NON-T R A IL E R  L OA DS  WIL L  V OID PR ODU C T  WA R R AN T Y **

                HAV ING INST A L L AT ION QUEST IONS?  CAL L  TE CHNIC AL  SUPPORT  AT  1-877-287-8634

    HITCH WEIGHT:         LBS .
 

 INS TALL TIME
 

         PROFE SS IONAL:        MINUTES
 

         NOVIC E  (DIY ):         MINUTE S
 

   INS TALL NOTES :

      INSTALLA TION STE PS

                                            P E R IODIC A L L Y  C H E C K  T H IS  R E C E IV E R  HIT C H T O E NS U R E  T H A T  A L L  F A S T E NE R S
                                 A R E  T IG HT  A ND T H AT  A L L  S T R UC T UR A L  C OMP ONE NT S  A R E  S OU ND.

Curt Manufacturing Inc., warrants this product to be free of defects in material and/or workmanship at the time of retail purchase by the original purchaser.  If the product is found to be defective,
Curt Manufacturing Inc., may repair or replace the product, at their option, when the product is returned, prepaid, with proof of purchase.  Alteration to, misuse of, or improper installation of

 this product voids the warranty.  Curt Manufacturing Inc.'s liability is limited to repair or replacement of products found to be defective, and specifically excludes liability for incidental or
consequential loss or damage.

 2,000 200

28

15

       FOR D FIE S TA S E DAN

11/20/2020

11369

30

24491

Parts List

      DES CR IPTIONPART NUMBE RQTYITE M

   BOLT,CAR ,7/16-14 UNC,4,GR D8,Y Z10-1057021

       NUT,S E R -FLANGE ,7/16-14 UNC,GR D8,Y Z20-0010322

        .250 x 1.00 x 2.00" S QUAR E  HOLE  S PAC E RCM-S P723

    TOOLS  RE QUIR E D
   RATC HE T

    TOR QUE  WR ENCH
   11/16" S OC KE T
  13mm SOCKE T

 1.  Remove existing 8mm nut from the inner most weld stud on frame flange, both sides.
 

 2.  Raise hitch into positon and secure the hitch front hole to the weld stud with nut removed
      in S tep (1).

 
 3.  Insert a 7/16-14 x 4" carriage bolt through SP7 spacer and through upper and lower hole

     in the bumper bracket and out the rear-most hole in hitch, both sides.
 

 4.  S ecure all bolts with 7/16" flange nuts.
 
5.  Torque all 7/16" hardware to 59 ft-lbs.  Torque all 8mm hardware to 23 ft-lbs.

     - NO DRILL ING REQUIR ED

1

3

2

  E XIS TING NUT 
   (BOTH S IDE S)

      DES IGNE D FOR US E  WITH
BALL MOUNT #45016 (D-224)

       DES IGNED FOR US E  WITH EURO BALLMOUNT 
#45571 (1 7/8" BALL) OR #45572 ( 2" BALL)

   E XIS TING S TUD
   (BOTH S IDE S )

       PAS S E NGE R  S IDE 
  BUMPE R BRACE

    DRIVE R SIDE  
    BUMPE R BRAC E

    E XISTING HOLE S
   (BOTH S IDE S )


